City of Belton, Texas

City Council Meeting Agenda
Tuesday, June 8, 2021 - 5:00 p.m.
Smith Room at the Harris Community Center
401 N. Alexander, Belton, Texas

1. Call to order.

Executive Session

2. Executive Session pursuant to the provision of the Open Meetings Law, Chapter
551, Govt. Code, Vernon's Texas Codes Annotated, in accordance with the authority
contained in Section 551.071, Consultation with Attorney.

3. Adjourn.

City Council Meeting Agenda
June 8, 2021
Page 1 of 1




City of Belton, Texas

City Council Meeting Agenda
Tuesday, June 8, 2021 - 5:30 p.m.
Wright Room at the Harris Community Center
401 N. Alexander, Belton, Texas

Pledge of Allegiance. The Pledge of Allegiance to the U.S. Flag will be led by
[...]
addition of the equalization basin improvements.

Since the initial contract, the Cities and KPA have executed two Contract Amendments (CA). The
first CA (CA#1) incorporated design of Phase II Improvements into the Contract. Phase II
Improvements included biological and secondary treatment, tertiary treatment (including construction
of Disc Filters, UV Disinfection, Plant Water, Plant Metering and Post Aeration), gravity thickener and
associated improvements. The majority of the Tertiary Improvements replaced existing structures
and/or capacity and included the necessary improvements to meet a proposed phosphorus removal
limit. The second CA included construction administration services for the Phase I Improvements
which are near completion.

During the period from 2018 through mid-2020, the Cities coordinated with the State to renew the
TBWWTP Discharge Permit. The permit was issued in 2020 and did not include any phosphorus or
other nutrient removal requirements. As such, the Cities asked KPA to review the possibility of using
the existing Chlorine Contact Basins and detailing necessary improvements and/or modifications to
remove the proposed Tertiary Improvements and utilize existing facilities as much as possible. KPA
recently completed the analysis and determined that the existing Chlorine Contact Basins have
capacity to treat up to 42.7 MGD of Effluent Peak Flow while meeting TCEQ requirements. We also
noted that the overall project cost could be reduced by $4 to $5 million while increasing the rated
effluent capacity of the facility to 16 MGD (design) and 42" MGD (peak) with the ability to
accommodate influent flows of up to 51 MGD (through the operation of the Equalization Basin).



Mrs. Angelia Points, P.E. and Mr. James Billeck, P.E.
May 10, 2021
Page Two

This letter is in response to the Cities’ request for a proposal to perform civil, mechanical, process,
electrical, instrumentation and controls, structural and geotechnical engineering design services
required for the construction of the additional structures (and/or modifications/additions to existing
structures) that were evaluated and are summarized below:

Phase II Contract Amendment Construction Improvements

1.

3.

Modification / Additions to Existing Headworks — this will install additional treatment
equipment to maximize the ultimate capacity of the Headworks facility, increasing the capacity
from 42.75 MGD to 57 MGD.
Add Fine Screen and applicable piping modifications
Add Grit Removal Unit and applicable appurtenances
Automation of existing Slide Gates to allow remote operation
Installation of slide gates at outlet chambers to allow control of flow splitting to each of
the biological treatment trains/processes
e. Associated Electrical Modifications
Chlorine Storage & Feed Improvements — existing storage and feed facilities will be abandoned
in place and replaced with facilities to accommodate a peak flow of approximately 42.5 MGD:
a. Enclosed Building with applicable heating and safety features (approximately 40°x50°)
b. Crane System
c. Door & Seal System
d. Chlorine Scrubber with automated louvers
e. Chlorination Feed Room Addition (approximately 10° x 15”) with new feed equipment
Sulfur Dioxide Storage & Feed Improvements -- existing storage and feed facilities will be
abandoned in place and replaced with facilities to accommodate a peak flow of approximately
42.5 MGD:
a. Enclosed building with applicable heating and safety features (approximately 30°x30°)
b. Crane System
c. Door & Seal System
d. Sulfonation Feed Room Addition (approximately 10> x 15°) with new dechlorination
feed equipment
Modification of Existing Effluent Metering — This includes the design of the necessary
modifications to replace existing Parshall Flume (3”) with larger unit (4’) (maximizing capacity
of existing structure), while keeping the existing outfall in service and meeting TCEQ reporting
requirements. — Expand Capacity to 42.5 MGD. This will maximize the capacity of the
existing effluent metering structure.
Applicable Yard Piping, site, electrical and structural improvements/modifications.

oo

The following improvements will be removed from the construction project (however, they are shown
on the attached exhibit and schematic and noted as “Future Improvements”:

1.

Disk Filtration Improvements

2. UV Disinfection Improvements

3.

Effluent Metering, Plant Water Pump Station & Post Aeration Improvements



Mrs. Angelia Points, P.E. and Mr. James Billeck, P.E.
May 10, 2021
Page Three

4. Effluent Pump Station Modifications / Improvements. Construction of items 1-3 above would
have facilitated modifications to the “Panda Effluent” Pump Station. With the proposed
improvements now included as Phase II, these modifications are not required.

5. Applicable yard piping, structural and electrical improvements.

The revised improvements have an OPC of approximately $5.5 to $6.5 million while the removed
improvements have an OPC of $10.5 million, resulting in a net decrease of approximately $4 to $5
million. It should also be noted that Chlorine Contact Basins have a total capacity of 42.5 MGD and
that the available head space between the Clarifiers and the existing Chlorine Contact Basins is not
sufficient for the originally proposed disk filters. As such, if disk filters are required in the future, an
alternate method of phosphorus removal may be required or the construction of the original “Phase II
Improvements” will be required.

In order to provide the engineering design services required for completion of this project, the
following scope of services and lump sum fees shown below will be applicable:

Scope of Services
1. Project Meetings
2. Geotechnical Borings (2 total at proposed Outfall & Chlorine/Dechlor Storage)
3. Final Design of Recommended Improvements including plan and technical specification
preparation for each of the following components:

a. Civil
b. Mechanical
c. Process

d. Structural
e. Electrical & Controls

4. Preparation of Final OPC, including updating of all equipment and labor costs to the current
period.

5. Modification to/ Preparation of Major Permit Amendment. This was previously completed for
the original Phase II Improvements, but will be modified/completed to incorporate the
improvements included in this CA. Additionally, KPA will coordinate with BRA staff to
obtain the necessary sampling required for the permit. Laboratory and/or sampling fees are not
included in the amendment.

Fee Summary for Contract Amendment No. 3

1 Project Meetings S 4,000.00
2 Geotechnical Borings & Report S 10,000.00
3 Final Design of Revised Phase Il Imp. $ 397,250.00
4 Modifications to Major Permit Amend. S 21,400.00

Total Contract Amendment No. 3 S  432,650.00



Mrs. Angelia Points, P.E. and Mr. James Billeck, P.E.
May 10, 2021
Page Four

We will complete the modifications to the Major Permit Amendment within five (5) months of
issuance of a notice to proceed. The final design plans will be completed within eight (8) months of
the NTP and will be submitted to TCEQ upon approval of the Major Permit Amendment.

We are available to discuss with you at your convenience and look forward to continuing this project.

Sincerely,

o, %

Thomas D. Valle

TDV/
2015-140-21



| PHASE | (COMPLETE) |
| PHASE Il |
| FUTURE EXPANSION

T
o
o
o
d !
o
Bl i
°
=1
N
o
N
[}
el
-
N
j=2]
£
(23
21
K=
al
c
9
©
=3
=
1%}
c
o
s}
Q
%2
2
8
2
3}
=
0
17}
i
o
=
™ &
32l
e}
-
=
o
B
=
pt
o
Sy
°
Q.
£
O
=
o

N MAY 2021 PHASING PLAN




P:\Temple\2015\2015-140 (TBWWTP)\CAD\21\Flow Summary (DISC & UV).dwg - AG-06

|7 |7 18" FORCE MAN
15 HP E
20 P
(vFD)
mo?mT 20 1P
(vFD)
FRURS CREEK LIT STATON
(REVOTE SITE)
| 30" FORCE MAN
* * 30" FORCE MAN
LI

m(\?FDP)P 200 HP
O
200 HP
200 HP
(VFD)
200 HP
(vFD) 200 HP
(vFD)
20(\/0}1)")') 200 HP
(VFD)
SHALLOWFORD LIFT STATION
(REWOTE SITE)

Gl

125 HP
75 WP
(vFD)

125 HP
(VD)

BELTON LIFT STATION
(REMOTE SITE)

¢ )
% L NI
10"

FEB-BLR—001
100 HP A

18 FORCE MAIN

c
2

® —> BYPASS CHANNEL

HW—OCF-001
20 HP
| _ ODOR CONTROL
> VESSEL
HW-0CF—002
20 HP ODOR CONTROL BLOWERS
I
ROTARY DRUM
FINE SCREEN GRIT
o, 1 REMOVAL
No. 1
== ®
— & ® -

ROTARY ORUM
FINE SCREEN
No. 2

2
g
8
&

No. 2
FINE SCREEN
ROTARY DRUM

GRIT

L
_®'_’_

RN

R

No. 1
FINE SCREEN
ROTARY DRUM

REMOVAL
No. 1

ay

REMOVAL)
57.0 NGD

¥
n e
EH

SLIDE GATE
REDUCER
BUTTERFLY VALVE

PLUG VALVE
PLUG

AR RELEASE VALVE
CHECK VALVE
LEVEL INDICATOR

@ oRZe®

ORBAL BIOLOGICAL
REACTOR

Design Flow = 10 MGD
Peak Flow = 26.7+ MGD

IR-VIP-001 Note:

e

RAS-RFP-001

é

RAS-RFP-002

BASIN No.

FLOW_EQUALIZATION
. 1

é

RAS-RFP—003

FLOW_EQUALIZATION
BASIN No. 1

RETURN ACTIVATED SLUDGE
PUMP STATION

— T — 1
IFAS TREATMENT UNIT NO. 1
Design Flow = 6.0 MCD
Peak Flow = 16.0+ MGD
30"
12"
30"
-] BLR=001 ]
100 HP
i 12"
BLR—002 T
100 HP 12
BLR-003
100 HP
12"
%"
BLR—004 y4
100 HP
FAS
BLOWER STATION

CLARIFIER NO. 5
Peak Flow = 16.7 MGD

PUMP

BLOWER

iQmlid)

20"

Enclosed Chlorine and Sulfur Dioxide

Storage and Feed Proposed with a
Rated Capacity = 42.5 MGD

a FLOW METER (MAGNETIC)
(]

@ FLOW METER (FLUME)
A\

/N

CLARIFIER NO. 1

CLARIFIER NO. 2

CLARIFIER NO. 3

CLARIFIER NO. 4

Peak Flow = 14.1 MGD

Peak Flow = 14.1 MGD

EXISTING

EXISTING (TO BE ABANDONED)

PROPOSED CONSTRUCTION

FUTURE IMPROVEMENTS

24" B 2" |

247

BS5 —f

86—

CLARIFIER NO. 6
Peak Flow = 16.7 MGD

DF DF DF

001 002 003

DF DF DF

004 005 006

DF DF DF

007 008 009
DISC FILTERS

PLANT
WATER

001

CASCADE
w AERATION

002
o
<

w
003

ULTRAVIOLET DISINFECTION

CHLORINE  CONTACT
BASN No. 1

Peak Flow =
7.8 MGD

[

CHLORINE: CONTACT
BASN No. 2

Peak Flow =
7.8 MGD

2

CHORNE CONTACT
& BASN o. 3

Peak Flow =
27.1 MGD

PANDA RECLAIMED
PUMP STATION

42"

PLANT
WATER

EFFLUENT METERING,
POST AERATION &
PLANT WATER

Peak Flow =
42.5 MGD

©_

> <

[CASCADE |
[AERATION|

]
EFF
.

EFFLUENT METERING,
POST AERATION &
PLANT WATER NOLAN CREEK

(PLANT EFFLUENT)

CITY OF TEMPLE & BELTON, TX

TEMPLE-BELTON WWTP
TREATMENT PLANT EXPANSION - P&ID

KA

KASBERG, PATRICK & ASSOCIATES, LP
CONSULTING ENGINEERS

TEMPLE, TEXAS 76501
Firm Registration No. F-510

MAY 2021

FLOW EXHIBIT

TO BE ABANDONED WITH
FUTURE IMPROVEMENTS



AutoCAD SHX Text
FRIARS CREEK LIFT STATION

AutoCAD SHX Text
15 HP

AutoCAD SHX Text
200 HP (VFD)

AutoCAD SHX Text
200 HP (VFD)

AutoCAD SHX Text
200 HP (VFD)

AutoCAD SHX Text
200 HP (VFD)

AutoCAD SHX Text
200 HP (VFD)

AutoCAD SHX Text
200 HP (VFD)

AutoCAD SHX Text
200 HP (VFD)

AutoCAD SHX Text
125 HP

AutoCAD SHX Text
75 HP (VFD)

AutoCAD SHX Text
125 HP (VFD)

AutoCAD SHX Text
(REMOTE SITE)

AutoCAD SHX Text
BELTON LIFT STATION

AutoCAD SHX Text
(REMOTE SITE)

AutoCAD SHX Text
18" FORCE MAIN

AutoCAD SHX Text
ORBAL BIOLOGICAL

AutoCAD SHX Text
REACTOR

AutoCAD SHX Text
18" FM

AutoCAD SHX Text
14" FORCE MAIN

AutoCAD SHX Text
14" FORCE MAIN

AutoCAD SHX Text
30" FORCE MAIN

AutoCAD SHX Text
18" FORCE MAIN

AutoCAD SHX Text
LIT

AutoCAD SHX Text
C-IN

AutoCAD SHX Text
FINE SCREEN

AutoCAD SHX Text
No. 1

AutoCAD SHX Text
REMOVAL

AutoCAD SHX Text
No. 1

AutoCAD SHX Text
GRIT

AutoCAD SHX Text
REMOVAL

AutoCAD SHX Text
No. 2

AutoCAD SHX Text
GRIT

AutoCAD SHX Text
30"

AutoCAD SHX Text
30"

AutoCAD SHX Text
ROTARY DRUM

AutoCAD SHX Text
FINE SCREEN

AutoCAD SHX Text
No. 2

AutoCAD SHX Text
ROTARY DRUM

AutoCAD SHX Text
FINE SCREEN

AutoCAD SHX Text
No. 1

AutoCAD SHX Text
REMOVAL

AutoCAD SHX Text
No. 1

AutoCAD SHX Text
GRIT

AutoCAD SHX Text
REMOVAL

AutoCAD SHX Text
30"

AutoCAD SHX Text
30"

AutoCAD SHX Text
ROTARY DRUM

AutoCAD SHX Text
FINE SCREEN

AutoCAD SHX Text
No. 2

AutoCAD SHX Text
ROTARY DRUM

AutoCAD SHX Text
LIT

AutoCAD SHX Text
C-EF

AutoCAD SHX Text
BYPASS CHANNEL

AutoCAD SHX Text
No. 2

AutoCAD SHX Text
GRIT

AutoCAD SHX Text
HEADWORKS (FINE SCREENS & GRIT REMOVAL) Peak Flow = 57.0 MGD

AutoCAD SHX Text
MANUAL

AutoCAD SHX Text
BAR SCREEN

AutoCAD SHX Text
36"

AutoCAD SHX Text
36"

AutoCAD SHX Text
FLOW EQUALIZATION BASIN No. 1

AutoCAD SHX Text
FLOW EQUALIZATION BASIN No. 1

AutoCAD SHX Text
FLOW EQUALIZATION

AutoCAD SHX Text
PUMP STATION

AutoCAD SHX Text
12"

AutoCAD SHX Text
12"

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
FEB-RFP-001 15.0 HP

AutoCAD SHX Text
FEB-RFP-003 15.0 HP

AutoCAD SHX Text
FEB-RFP-002 15.0 HP

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
CLARIFIER NO. 1

AutoCAD SHX Text
CLARIFIER NO. 2

AutoCAD SHX Text
CLARIFIER NO. 3

AutoCAD SHX Text
CLARIFIER NO. 4

AutoCAD SHX Text
24"

AutoCAD SHX Text
24"

AutoCAD SHX Text
20"

AutoCAD SHX Text
20"

AutoCAD SHX Text
30"

AutoCAD SHX Text
30"

AutoCAD SHX Text
30"

AutoCAD SHX Text
30"

AutoCAD SHX Text
24"

AutoCAD SHX Text
24"

AutoCAD SHX Text
JB 4

AutoCAD SHX Text
JB 5

AutoCAD SHX Text
JB 6

AutoCAD SHX Text
42"

AutoCAD SHX Text
CHLORINE CONTACT

AutoCAD SHX Text
BASIN No. 1

AutoCAD SHX Text
24"

AutoCAD SHX Text
24"

AutoCAD SHX Text
24"

AutoCAD SHX Text
48"

AutoCAD SHX Text
42"

AutoCAD SHX Text
42"

AutoCAD SHX Text
CASCADE  AERATION

AutoCAD SHX Text
42"

AutoCAD SHX Text
FEB-BLR-001 100 HP

AutoCAD SHX Text
FEB-BLR-003 100 HP

AutoCAD SHX Text
FEB-BLR-002 100 HP

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
8"

AutoCAD SHX Text
10"

AutoCAD SHX Text
14"

AutoCAD SHX Text
FLOW EQUALIZATION

AutoCAD SHX Text
BLOWER STATION

AutoCAD SHX Text
14"

AutoCAD SHX Text
14"

AutoCAD SHX Text
14"

AutoCAD SHX Text
10"

AutoCAD SHX Text
M

AutoCAD SHX Text
FC

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
FE-1

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
SF A

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
B-A

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
EFF

AutoCAD SHX Text
M

AutoCAD SHX Text
B

AutoCAD SHX Text
M

AutoCAD SHX Text
B

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
EXISTING (TO BE ABANDONED)

AutoCAD SHX Text
PROPOSED CONSTRUCTION

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
M

AutoCAD SHX Text
FC

AutoCAD SHX Text
M

AutoCAD SHX Text
LIT

AutoCAD SHX Text
C-1

AutoCAD SHX Text
M

AutoCAD SHX Text
EFF

AutoCAD SHX Text
BLOWER

AutoCAD SHX Text
FLOW METER (MAGNETIC)

AutoCAD SHX Text
FLOW METER (FLUME)

AutoCAD SHX Text
LEVEL INDICATOR

AutoCAD SHX Text
SLIDE GATE

AutoCAD SHX Text
REDUCER

AutoCAD SHX Text
BUTTERFLY VALVE

AutoCAD SHX Text
PLUG VALVE

AutoCAD SHX Text
PLUG

AutoCAD SHX Text
AIR RELEASE VALVE

AutoCAD SHX Text
CHECK VALVE

AutoCAD SHX Text
18"

AutoCAD SHX Text
20" FEB

AutoCAD SHX Text
8" RETURN

AutoCAD SHX Text
FUTURE IMPROVEMENTS

AutoCAD SHX Text
18"

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
B-B

AutoCAD SHX Text
18"

AutoCAD SHX Text
18"

AutoCAD SHX Text
18"

AutoCAD SHX Text
HW-OCF-001 20 HP

AutoCAD SHX Text
HW-OCF-002 20 HP

AutoCAD SHX Text
ODOR CONTROL BLOWERS

AutoCAD SHX Text
VESSEL

AutoCAD SHX Text
ODOR CONTROL

AutoCAD SHX Text
36"

AutoCAD SHX Text
PANDA RECLAIMED

AutoCAD SHX Text
PUMP STATION

AutoCAD SHX Text
NOLAN CREEK (PLANT EFFLUENT)

AutoCAD SHX Text
PLANT WATER

AutoCAD SHX Text
EFFLUENT METERING, POST AERATION &   PLANT WATER

AutoCAD SHX Text
IFAS TREATMENT UNIT NO. 1

AutoCAD SHX Text
BLR-002 100 HP

AutoCAD SHX Text
12"

AutoCAD SHX Text
12"

AutoCAD SHX Text
12"

AutoCAD SHX Text
30"

AutoCAD SHX Text
24"

AutoCAD SHX Text
IFAS

AutoCAD SHX Text
BLOWER STATION

AutoCAD SHX Text
24"

AutoCAD SHX Text
BLR-001 100 HP

AutoCAD SHX Text
BLR-003 100 HP

AutoCAD SHX Text
BLR-004 100 HP

AutoCAD SHX Text
12"

AutoCAD SHX Text
30"

AutoCAD SHX Text
12"

AutoCAD SHX Text
RAS-RFP-001

AutoCAD SHX Text
RAS-RFP-003

AutoCAD SHX Text
RAS-RFP-002

AutoCAD SHX Text
M

AutoCAD SHX Text
RAS-1

AutoCAD SHX Text
M

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
PUMP STATION

AutoCAD SHX Text
IR-VTP-001

AutoCAD SHX Text
IR-VTP-003

AutoCAD SHX Text
IR-VTP-002

AutoCAD SHX Text
M

AutoCAD SHX Text
IR-1

AutoCAD SHX Text
M

AutoCAD SHX Text
INTERNAL RECYCLE 

AutoCAD SHX Text
PUMP STATION

AutoCAD SHX Text